
SCANNED DOCUMENT 

SCANNED DATE :~1~-:-....... =)a;;_..) -~o.-....::;;c-2~----

FILE DIRECTORY: 

J< '1:\Pian Share\R&PF Scanned Reports\ ?6 -Y'()-/6::,~ 

/r:.Jp'ooc;/u)a':i_-euq-fe.t: Ple12 heEd 
Ej_ !bso AN£ -may_, 3£j 1n:2 

RECElVFD 

f, .. l '. •> 1 '· :· ., u ! . 

: .... h .. ; : 

-G;.:·~ ... \1\·-;--~ ;v;I\;,.~,/\·:~:_,/ii..:\n __..---



BROWN AND CALDWELL 
:"959 GATEWAY WEST, SUITE 470 • EL PASO, TEXAS 79925 • (915)778-2024 



CITY OF EL PASO, TEXAS 

EL PASO WATER UTILITIES 

PUBLIC SERVICE BOARD 

Chairman 
Richard A. Castro 

Members 
Larry Francis - Mayor 
Gilberto Moreno 
Ted Houghton, Jr. 
Stephen Riter, Ph.D. 

General Manager 
Edmund G. Archuleta, P.E. 

Deputy General Manager 
[...]
This chapter provides a description of existing collection and treatment facilities in the RSA. 
Most of the information presented in this chapter focuses on facilities operated by the PSB, 
since they currently serve the majority of sewered areas within the RSA. Information provided 
includes a description of the east El Paso collection system, a summary of existing lift stations, 
and an evaluation of the Bustamante WWTP. A brief description of other wastewater 
collection and treatment facilities within the RSA is also included. 

PSB FACILITIES 

Existing PSB collection and treatment facilities that serve east El Paso consist of the 
Bustamante WWTP and its collection and conveyance facilities. These facilities are described 
below. 

Collection System 

Concurrent with this study, detailed modeling and analysis of the Bustamante WWTP 
collection system was performed. Comprehensive presentation of this modeling effort has 
been published as a separate report. A summary of this information is included in Chapter 9. 

The existing PSB collection system is comprised of 136 miles of primary collector lines 12 
inches and larger and covers an area of approximately 54 square miles. This corresponds to the 
area extending west from the current El Paso City limits to Robert E. Lee Road and north from 
the Rio Grande River to Montana A venue. Figure 6-1 presents a layout of the Bustamante 
WWTP existing collection system. A schematic representation of the collection system is 
presented on Figure 6-2. 

The backbone of the existing collection system is a pair of large diameter interceptors. The 
Mesa Drain Interceptor (MDI) runs southeast from Westmoreland (north of IH-10) along the 
Mesa Drain to the City limit and turns southwest to the Bustamante WWTP. The MDI is a 
gravity flow collector that varies in diameter from 18 to 48 inches. 

The second major collector line in the PSB service area is the Lower Valley Interceptor (LVI). 
It extends southeast from the Alfalfa Lift Station to Alameda and turns south to the Bustamante 
WWTP. The LVI varies in diameter from 21 to 48 inches. It includes one large capacity lift 
station (Ysleta) to connect two gravity flow segments. 

There are twenty-eight lift/pump stations in the Bustamante WWTP service area. A summary 
of station capacities and modeled flows for existing conditions are show in Table 6-l. 

E:lepwu-psb\eastside\3254\repons\chapter6.doc\5128/97\gab 6-1 



Table 6-1 shows the capacity and current and projected peak flows for the lift/pump stations in 
the Bustamante WWTP service area. 

Peaking factors are based on the inlet line diameter: 1. 7 for lines less than 21 inches and 2.0 for 
21 inches and larger. According to 30 TAC 317.3, lift stations should have enough capacity to 
convey peak flows with the largest pump out of service. 

Table 6-1 Lift Station Data 
Capacity Projected Projected 

Station Address I Name Pump Data Finn', mgd Peak Design 
No. Installedb, mgd Flows Flows, 

1996, mgd 
mgd year 

ld 708 S. Americas 2 - 6" Cornell 5 Hp 1800 0.26 Not Not 
Zaragosa Port of Entry rpm 180 gpm@ 30' TDH 0.52 Modeled Modeled 

2 13085 Gateway West 2 - Flygt Submersible 350 0.50 Not Not 

TX-DOT gpm@ 36' head 1.01 Modeled Modeled 

4d 20 1 Coronado 2- 4"x4" F.M. 5 Hp, 300 0.43 0.31 0.34 
Mimosa gpm 0.86 2015 

5 7935 Sunnyfield 2- 1 1/4" Myers 15 gpm 0.02 Not Not 
Sunnyfield Submersible Pumps 0.04 Modeled Modeled 

10 8356 Roseway 2- Paco 6" 1100 gpm@ 40' 1.58 0.59 0.80 
Roseway TDH 3.17 2015 

19d 160 S. Carolina 2- Flygt, 10 Hp, 627 gpm 0.90 0.67 0.74 
Carolina I @34.3'TDH 1.73 2015 

21 d 8369 North Loop 2- Flygt, 7.5 Hp, 319 gpm, 0.43 0.45 0.5 
Marion Manor 25.9' TDH 0.86 2015 

22 12301 Montana 3 - Flygt Submersible 4" 20 2.04 0.6· 2.16C 

Jail Annex hp, 710 gpm@ 39' TDH 3.06 Buildout 

25d 204 Lone Star 2 - 6"x6" Chicago 15 Hp, 1.30 1.38 1.53 
Lone Star 900 gpm @ 36' TDH 2.59 2015 

27d 8600 Independence 2- 5"x5" Fairbanks Morse 0.58 0.59 0.90 
Independence 10 Hp, 400 gpm 1150 rpm 1.15 2015 

@40'TDH 

28 955 Navarrette 2- 4"x4" Paco 3 hp, 250 0.36 0.19 0.36 
Navarrette gpm 1170 rpm 0.72 2015 

29d 200 George Orr 2 - Flygt, I 0 Hp, 620 gpm 0.89 0.62 0.67 
George Orr @34.6'TDH 1.79 2015 

30 665 Mauer 2- Ebarco, 8 Hp, !50 gpm, 0.22 0.17 0.23 
Nina @ 19.4' TDH 0.43 2015 

31 d 113 McCarthy I - 4"x4" Fairbanks Morse 0.22 0.58 0.80 
Thomas Manor I 10 hp, 600 gpm; I - 4"x4" 1.08 2015 

F.M. 3 hp, !50 gpm 

E:\epwu-psb\eastside\3254\reports\chapter6.doc\5!28/97\gab 6-2 



Table 6-1 Lift Station Data 

Station Address I Name Pump Data 
No. 

32 344 Coventry 2- 4"x4" F.M. 10 hp, 400 
The Village gpm@ 40' TDH 1500 rpm 

33d 7776 Knights 2- 6"x6" Chicago 20 hp, 
Thomas Manor II 1 000 gpm @ 40' TDH 

34 7300 Stiles 3- 8" F.M. 30 hp, 1500 
Alfalfa Yards gpm@ 15'TDH 

35 9330 Alameda 2- 20" F.M. 10,000 gpm, 
Ysleta 555 rpm@ 13.5 TDH; I -

20x20 10,000 gpm, 505 rpm 

36d 120 Ingelwood 2- 6"x6" F.M. 7.5 hp, 800 
lngelwood gpm @ 18.5 TDH 

38d 9800 Carl Longuemare 2-Flygt, 20 Hp, I ,340 gpm 
Singh Addition 

40 200 Prado 2- 6"x8" F.M. 900 gpm@ 
Prado 46'TDH 

41 9690 Socorro 2- 4"x4" F.M. 5 hp, 500 
Socorro gpm @ 27' TDH 1150 rpm 

42 9455 N. Loop 2- 6" Worthington 1200 
LeBarron gpm@ 54' TDH 1150 rpm 

43 9700 Carl Longuemare 2- 4"x4" Worthington 5 hp, 
Pan American 550 gpm @ 20' TDH 

44 7897 Mansfield 2 - 4 "x4" Chicago 500 gpm 
Mansfield @29'TDH 

112 1203 Wedgewood 3 - 6" Cornell 30 hp 1200 
Album gpm, 1165 rpm@ 50' TDH 

130 3358 Wedgewood 2- 4" Flygt 3.4 hp, 150 gpm 
Orkney @30'TDH 

134 10675 Pico Norte 3- 10"x22" Aurora 3650 
Pico Norte gpm, 875 rpm @ 85' TDH 

• Assumes largest pump out of service (30 TAC 317.3 (c) (2)). 
b Summation of nominal pump capacities. 

Capacity 
Finn•, mgd 

lnstalledb, mgd 

0.58 

1.15 

1.44 

2.88 

4.32 

6.48 

28.80 

43.20 

1.15 

2.30 

1.93 

3.86 

1.30 

2.59 

0.72 

1.44 

1.73 

3.46 

0.79 

1.58 

0.72 

1.44 

3.46 

5.18 

0.22 

0.43 

10.51 

15.77 

Projected Projected 
Peak Design 
Flows Flows, 
1996, mgd 
mgd year 

0.43 0.50 

2015 

0.57 0.72 

2015 

4.26 4.26 

2015 

25.89 30.09 

2015 

0.23 0.35 

2015 

0.30 0.33 

2015 

1.89 2.82 

2015 

0.57 0.78 

2015 

0.84 1.51 

Buildout 

0.48 0.54 

2015 

0.52 0.72 

2015 

3.18 3.34 

2015 

Not Not 
Modeled Modeled 

8.95 10.64 
I 

2015 

' Values based on lift station design flows: 1996-414 gpm; 2005-750 gpm; 2015- 1000 gpm; and estimated for 
buildout - 1500 gpm. Provided by EPWU Engineering staff. 

d Lift station to be upgraded as part of EPWU lift station improvement plan. 

E:lepwu-psb\eastside\3254\reports\chapter6.doc\5/28/97\gab 6-3 



Due to the lack of detailed verification of the system model and pump capacities, it was 
assumed that a lift station would require improvement if the projected peak flow exceeded 
ninety percent of the nameplate capacity. According to this criteria, there are eighteen lift 
stations that would require further evaluation to determine if improvements would be needed. 
Four of these stations are included in the EPWU Lift Station Improvement project. Four 
stations that were not modeled due to incomplete planning information, are included. Eight of 
the nine remaining stations, Numbers 28, 30, 35, 40, 41, 44, 112, 134, are projected to require 
improvements by 2015. Only the Jail Annex station would be improved after 2015. 

Treatment Facilities 

The Bustamante WWTP is the only EPWU operated treatment facility included in the RSA. It 
began operations in January 1991 as a conventional activated sludge plant and is designed for a 
39-mgd peak monthly average flow. 

Influent and Effiuent Quality. Design and actual influent and effluent quality data are 
presented in Table 6-2. As shown, the existing TSS loading is higher than the design value. 
The NH3-N and BOD5 loadings are actually lower than the design criteria. 

Actual plant operating data shows that the Bustamante WWTP effluent quality exceeds original 
design criteria. Results of a full capacity simulation performance evaluation of the plant verify 
that the facility is capable of exceeding original design performance criteria at the design flow. 

E:lepwu-psb\eastside\32S41reports\chapter6.doc\S/28/971gab 6-4 



Unit 
The process 
Bustamante 

Processes. 
train at the 

WWTP 
includes screerung, grit 
removal, 
pnmary 
aeration, 
clarification, 
disinfection. 

preaeration, 
sedimentation, 

secondary 
and 

Chlorine is 
used for effluent 
disinfection. 

Table 6-2 Comparison of Design Data with Actual 
Performance 

Value 
Item Design' Actualb Performance 

Tested' 
Flow Rate, mgd 

Average 30 27.9 30 
Peak 51.3 47.5 (2-hr) 51 
Maximum Month 39 

Influent Characteristics 
BODs load, lbs/day 58,600 37,569 73,184 
TSS load, lbs/day 48,800 45,697 92,700 
BODs concentration, 180 164 225 

mg/1 
TSS concentration, 150 200 285 

mg/1 
NH1-N, mg/1 30 15 25 
Effluent Characteristics 
BODs concentration, 15 4 < 10 

mg/1 
TSS concentration, 15 6 < 15 

mg/1 
NH1-N, mg/1 0 2 <3 
Dissolved Oxygen, 

mg/1 >2 5.5 >4 
Removal Efficiencies 
BODs, percent 91.7 97.6 >95 
TSS, percent 90 97.0 >94 

• Parkhill, Smith, and Cooper, Southeast Treatment Plant Design 
Drawings, March 1988. 

b 1995 operational data. 
' Results from Bustamante Performance Evaluation at Full Capacity 

Simulation, June 1993. 

E:lepwu-psbleastside\3254\reportslchapter6.docl5/27/971gab 6-5 



Waste activated sludge (WAS) is thickened using dissolved air flotation thickeners. The 
thickened WAS is combined with concentrated primary sludge and then digested, and 
dewatered prior to disposal in a sludge only landfill. A schematic of the plant's treatment 
process train is presented in Figure 6-3. A layout of facilities is presented on Figure 6-4. Unit 
process data is presented in Table 6-3. 

Table 6-3 Treatment Processes 
Item Value 

Preliminary Treatment 
Mechanical bar screens 
Number 3 
Type Rotating, circular, front cleaning 
Channel width, feet 4 
Channel depth, feet 4.23 
Capacity, mgd, total 52.5 

Grit Removal Units 
Number 3 
Volume, cubic feet, total 29,700 

Preaeration Basins 
Number 3 
Length, feet 77 
Width, feet 24 
Side Water Depth, feet 15.38 
Volume, cubic feet, total 87,500 
Detention time, minutes at design flow 30 

Screenings and Grit Conveyor 
Number I 
Width, inches 30 

Primary Treatment 
Primary Clarifiers 

Number 4 
Type Circular 
Diameter, feet 120 
Side Water Depth, feet 10 
Overflow Rate, gpd/ft2 

Average 663 
Peak 1134 

Primary Sludge Pumps 
Number 6 
Type Diaphragm 
Capacity, gpm, total 180 

Secondary Treatment 
Aeration Basins 

Number 4 
Length, feet 170 
Width, feet 90 
Side water depth, feet 15 

E:\epwu-psb\eastside\3254\reports\chapter6.doc\5/27/971gab 6-6 



Table 6-3 Treatment Processes 
Item Value 

Volume, cubic feet, total 945,225 
Loading rate, lb. BOD/ 1,000 fe/day 34.0 
Detention time, hours at average flow 5.6 

Aeration Blowers 
Number 4 
Type NIA 
Capacity, SCFM 27,000 
Plant elevation, feet 3648 
Discharge pressure, psig 7.5 
Horsepower, each 1250 

Secondary Clarifiers 
Number 4 
Type Circular 
Diameter, feet 140 
Side Water Depth, feet 16 
Overflow Rate, gpd/W 

Average 487 
Peak 833 

Return Sludge Pumps 
Number 6 
Type Horizontal, non-clog, centrifugal 
Capacity, gpm 5770 

Disinfection 
Chlorine Contact Basin 

Volume, cubic feet 92,000 
Contact time, minutes 

Peak 20.3 

Sludge Handling 
Waste Sludge Pumps 
Number 3 
Capacity, gpm 300 

Gravity Belt Thickener 
Number 3 
Size, meter 2.2 
Loading, gpm, average 125 

Thickened Sludge Pumps 
Number 2 
Capacity, gpm 100 

Anaerobic Digester 
Number 2 
Diameter, feet 104 
Side Water Depth, feet 34 
Working volume, cubic feet, total 550,000 
Detention time, days, average 33 
Mixers, mixing guns per tank 14 

E:\epwu-psbleastside\32541reportslchapter6.doc15/27197\gab 6-7 



Table 6-3 Treatment Processes 
Item Value 

Cover Type Floating, gas holder 
Digested Sludge Pumps 
Number 4 
Capacity, gpm 150 

Belt Filter Press 
Number 4 
Size, meter 2.2 
Loading, lbslhr/meter 677 

OTHER FACILITIES 

The EPCW A operates the only other wastewater treatment facility in the PSA. This system 
currently operates as an aerated lagoon system with the effluent filtered and chlorinated prior to 
being used for irrigation at a community golf course. Current permitting allows for both reuse 
and surface discharge. Discharge limits are established at 100/100 mg/1 BOD/TSS for reuse at 
the golf course and 30/30 mg/1 BODsfTSS for surface discharge to an arroyo. 

The plant has an existing capacity of 0.5-mgd and operating conditions have indicated the need 
for expansion. A planning study prepared by Moreno Cardenas, Inc. recommends the 
implementation of a complete mix treatment plant installed in increments of 0.5-mgd to replace 
the lagoon system over the next 15 years. After decommissioning, the existing lagoon system 
would then be converted to reuse storage for the additional reuse water generated by treating 
the projected flow of 1.5-mgd by 2015. 

As discussed in Chapter 4, projected wastewater flows from the EPCWA plant were accounted 
for in the development of collection and treatment alternatives for the RSA. These alternatives 
are discussed in Chapters 7 through 9. 

REFERENCES 

1. Parkhill, Smith, and Cooper, Design Drawings for the Southeast Treatment Plant, 
prepared for El Paso Water Utilities Public Service Board, March 1988. 

2. Cardenas-Salcedo and Associates, Inc. Lift Station Infrastructure Study and Preventive 
Maintenance Program Review, prepared for El Paso Water Utilities Public Service 
Board, October 1992. 

E:\epwu-psb\eastside\32541reportslchapter6.doc\5/28/971gab 6-8 



3. Existing archive maps, 1-inch=300 feet series, provided May 1996 by PSB. 

4. Enrique Woo, P.E., Roberto R. Bustamante WWTP Performance Evaluation at Full 
Capacity Simulation, June 1993. 

5. Texas Natural Resource Conservation Commission, Discharge Permit for the 
Bustamante WWTP- Permit# 10408-010, issued August 1987, renewed April20, 
1994. 

6. Boyle Engineering Corporation, Bustamante Effluent Receiving Water Study, 1993. 

7. PSB Lift Station Failure Procedures. 

8. Moreno Cardenas Inc., Wastewater Facilities Engineering Plan for the El Paso County 
Water Authority- Draft Report, July 17, 1996. 

E:\epwu-psb\eastside\3254\reports\chapter6.doc\5/27/97\gab 6-9 



CHAPTER7 

DEVELOPMENTOFALTERNA~S 

This Chapter presents the development of alternatives for the construction of treatment and 
conveyance facilities needed to meet long term wastewater service requirements for the east El 
Paso study area. 

BASIS OF DEVELOPMENT 

The objective of this effort was to develop regional wastewater management alternatives in 
sufficient detail to provide a reliable basis for selection of a recommended program. Several 
assumptions, as outlined below, were made to provide the basis for a fair relative comparison of 
each alternative. 

Phasing 

The development of long range wastewater management alternatives was based on a phased 
implementation program as follows: 

Initial Improvements. Initial improvements include those facilities which, based on 
projected growth rates and patterns, would be constructed and on-line by 2005. Although the 
need for new facilities will be largely driven by existing and projected future growth, the planning 
process must provide sufficient time to allow for detailed planning, design and construction of 
new facilities. For example, a minimum of five years will be required for planning, permitting, 
designing and constructing a major expansion to the Bustamante WWTP, an improvement 
element common to each the wastewater management alternatives presented. Construction of a 
new wastewater treatment facility, which is an element common to many of the alternatives 
presented, will require an even longer implementation period. Siting and permitting issues for a 
new facility could be very time consuming. The proposed nine-year initial improvement period 
(1997 to 2005) allows sufficient time for planning and construction of these and other new major 
[...]
Lift Stations $61,000 $132,000 $269,000 
Treatment Facilities $32,000 $307,000 $555,000 

Permitting $0 $0 $0 
Laboratory Analysis $0 $0 $0 

Phase O&M Subtotal $402,000 $2,883,000 $6,034,000 

Present Worth of O&M $265,000 $1,508,000 $2,339,000 

Total Present Worth $30,592,000 $14,035,000 $27,681,000 

TotaiPW- ' .... 
' ' 72,308,000 

Note: See Appendix B for capital and O&M costs breakdown. 

e:\epwu\eastside\3254\report\frnal\costfin.xls 

8-11 



TABLES-3 

ESTIMATE OF COSTS-ALTERNATIVES 2a and 2b 

';:1 '/, k ] : ~ l;"1 .. ,)Item r·r·L ·· .. ib[' .•·.· . iEstilll$tedCosts, DOllars .·•· .•. 1> ··. 1 

1 .. · .. ·.···•· ... 1:.1;, t.·¥-ft .• ; i .. ·:. ). . ... 1 ;.1NITIAI. : ; ;;.fJI;fASE ~ ~: : 
1!PHASE2. ( 

Construction -Year Initiated 2001 2007 2012 
Pipelines $4,086,000 $6,334,000 $0 

Lift Stations $1,990,000 $1,900,000 $2,320,000 
Treatment Facilities $20,000,000 $19,250,000 $0 

Subtotal (With Inflation) $29,348,000 $36,936,000 $3,614,000 

Overhead and Profit (10%) $2,934,800 $3,693,600 $361,400 
Administrative (5 percent) 
Engineering and Legal (20 percent) $7,337,000 $9,234,000 $903,500 
Contingency (Engineering (10 percent), 
Construction ( 1 0 percent)) $5,869,600 $7,387,200 $722,800 

Total Capital Costs $45,489,400 $57,250,800 $5,601,700 

Present Worth of Capital Costs $36,032,000 $31,969,000 $2,337,000 

Annual Operation and Maintenance (O&M) 
Pipelines $13,000 $34,000 $40,000 

Lift Stations $111,000 $205,000 $354,000 
Treatment Facilities $1,195,000 $1,470,000 $2,035,000 

Permitting $358,000 $138,000 $160,000 
Laboratory Analysis $119,000 $130,000 $151,000 

Phase O&M Subtotal $4,954,000 $10,607,000 $14,934,000 

Present Worth of O&M $3,305,000 $5,566,000 $5,860,000 

Total Present Worth $39,337,000 $37,535,000 $8,197,000 

TotaiPW = 1 . ··• .·. ·.· .1. ·.· ·.· .. • .. · . . ... • ·.· .· .•. .•1. 1. 1 1··.··· •.• ; 1 1 ~~;"9,000 

Note: See Appendix 8 for capital and O&M costs breakdown. 

e:\epwu\eastside\3254\report\fmallcostfin.xls 

8-12 



/ --- ·-., 
'7 

TABLES-4 

ESTIMATE OF COSTS - ALTERNATIVE 2c 

~----~~ .. -~~-~-r .. 
Item Estimated Costs, Dollars 

~ -~-- ... '"- . . . . .. -~.. . ... ~ .· .·· ·•··. ~ JNITIAL. • PHASE:t F!HASE-2~· 

Construction- Year Initiated 2001 2007 2010 
Pipelines $2,409,000 $9,259,300 $3,927,000 

Lift Stations $900,000 $1,510,000 $2,320,000 
Treatment Facilities $_22,750,000 $0 $17,500,000 

Subtotal (With Inflation) $29,329,000 $14,473,000 $34,873,000 
. 

Overhead and Profit (10%) $2,932,900 $1,447,300 $3,487,300 
Administrative (5 percent) 
Engineering and Legal (20 percent) $7,332,250 $3,618,250 $8,718,250 
Contingency (Engineering (10 percent), 
Construction ( 1 0 percent)) $5,865,800 $2,894,600 $6,974,600 

Total Capital Costs $4!\,459,950 $22,433,150 $54,053,150 

Present Worth of Capital Costs $36,009,000 $12,527,000 $25,342,000 

Annual Operation and Maintenance (O&M) 
Pipelines $7,000 $37,000 $56,000 

Lift Stations $84,000 $158,000 $299,000 
Treatment Facilities $386,000 $729,000 $1,043,000 

Permitting $60,000 $0 $0 
Laboratory Analysis $30,000 $33,000 $38,000 

Phase O&M Subtotal $1,721,000 $5,520,000 $9,091,000 

Present Worth of O&M $1,144,000 $2,899,000 $3,544,000 

Total Present Worth $37,153,000 $15,426,000 $28,886,000 

TotaiPW= 81,465,000 

Note: See Appendix B for capital and O&M costs breakdown. 

e:lepwuleastside\3254\reportlfinallcostfin.xls 

8-13 



TABLE8-5 

ESTIMATE OF COSTS- ALTERNATIVES 3a and 3b 

::':"~'1,;;\~t~e:~,,: >~/!,··· ... \~,J1 .. , .. . · ',, . rEstimated Costs. ~Dollar$ ; · .. ; ·. 
' .,!,'"'3 '~~ i,';:·:i,\ :, l·. /;' 1: . "INITIAL ; lPHASE;1 >i ~:&IASE2 ·'· s 

Construction -Year Initiated 2001 2007 2012 
Pipelines $4,086,000 $6,334,000 $0 

Lift Stations $1,990,000 $1,900,000 $2,320,000 
Treatment F acUities $20,000,000 $19,250,000 $0 

Subtotal (With Inflation) $29,348,000 $36,936,000 $3,614,000 

Overhead and Profit (10%) $2,934,800 $3,693,600 $361,400 
Administrative (5 percent) 
Engineering and Legal (20 percent) $7,337,000 $9,234,000 $903,500 
Contingency (Engineering (10 percent), 
Construction (1 0 percent)) $5,869,600 $7,387,200 $722,800 

Total Capital Costs $45,489,400 $57,250,800 $5,601,700 

Present Worth of Capital Costs $36,032,000 $31,969,000 $2,337,000 

Annual Operation and Maintenance (O&M) 
Pipelines $13,000 $34,000 $40,000 

Lift Stations $111,000 $205,000 $354,000 
Treatment Facilities $1 '195,000 $1,470,000 $2,035,000 

Permitting $358,000 $138,000 $160,000 
Laboratory Analysis $119,000 $130,000 $151,000 

Phase O&M Subtotal $4,954,000 $10,607,000 $14,934,000 

Present Worth of O&M $3,305,000 $5,566,000 $5,860,000 

Total Present Worth $39,337,000 $37,535,000 $8,197,000 

TotaiPW=': ··,···· ·•.· .:_ . •. ' . . ' .. ' . . .· , . .· ·', ........ · ....... '. . 85;069,000 

Note: See Appendix B for capital and O&M costs breakdown. 

e:\epwu\eastside\3254\report\finallcostfin.xls 

8-14 



ALTERNATIVE 

Weighting 
Factor 

Alternative 1 
Expansion of Bustamante WWTP 

Alternative 1a 
Phased Expansion of Bustamante 
WWTP 

Alternative 2a 
New Eastside WWTP 

Alternative 2b 
New Eastside WWTP 

Alternative 2c 
Phased Expansion of Bustamante 
WWTP with a 2 mgd reclamation plant 

Alternative 3a 
New Montwood Reclamation 
Plant and Eastside WWTP 

Alternative 3b 
New Montwood Reclamation 
Plant and Eastside WWTP 

e:\epwu\eutside\32S4\report\final\Ailntvs2.xls 

TABLE 8-6 COMPARISON OF ALTERNATIVES 

EV ALVA TION CRITERIA 

~ 
~ Oi ~ 

c: 

0~ CD:e:; :0 :0 
"' c: .!ll ~~ o; ::J$ ')( 

Gi 0 II> 0 II> ::J u 
(.) 0::[1. u:: 0:: [l_<( 

8 7 4 5 5 

1/. v. /. 1/. /. 
v: v. /. 1/. 1/.: 
1/. v:: 1/. 1/. 1/. 
1/. v:: V, 1/. V, 
::~. /, v. 1/. 1/. 
1/. v:: 1/, /, 1/, 
/. v:: V, /, /, 

8-15 

~ 
c: 
0 
-~ 

II> "E E II> 

_g g E 
II> 
Ci > c. 

c: E .5 w_ 

5 4 

/. /. 
v. 1/. 
V, 1/. 
V, v. 
v. 1/. 
v. /. 
>~ /. 
Rating Schedule 
Excellent= 4 

Good= 3 
Fair= 2 
Poor= 1 

~ 
J5 ... 
tl 
2 -"' c: 
0 
(.) 

4 

v. 
1/. 
v. 
Y. 
V, 
/. 
v. 

Overall Overall 
Score Rank 

115 3 

132 2 

103 4 

95 5 

133 1 

103 4 

95 5 

Weighting Factor 
1 Least Important 
1 0 Most Important 

I 

I 
I 



CHAPTER9 

RECOMMENDED PROGRAM 

This Chapter outlines the collection system and treatment facility improvements recommended 
by this plan. Required planning and implementation timelines were presented and discussed. 

Alternative 2c was selected as the recommended wastewater management plan based on both 
cost and non-cost criteria, as discussed in Chapter 8. In addition to the collection system 
improvements described for Alternative 2c, the Roberto R. Bustamante WWTP Service Area 
Modeling Report recommended collection system improvements to handle projected 
wastewater flows within the Bustamante WWTP Service Area. In the following discussion, 
both the treatment plant and collection system improvements are described. 

TREATMENTPLANTIMWROVEMENTS 

Treatment plant improvements, including design criteria and proposed layouts, are outlined 
below. 

Roberto R. Bustamante WWTP 

The major component of treatment facility improvement has been the phased expansion of the 
existing Roberto R. Bustamante WWTP. Current Bustamante plant operational information 
was presented in Chapters 5 and 6. 

Expansion of the Bustamante WWTP would be achieved in three increments, two of which are 
within the 20-year planning period. An initial expansion of II-mgd would need to be under 
construction by 200 I and, depending on the rate of growth in the region, a I 0-mgd expansion 
has been projected to be under construction by 20 I 0. The fmal increment of expansion would 
ultimately be required when buildout occurs. 

Figure 9-I presents a layout for the Initial and Phase I Expansions to the Bustamante WWTP. 
No additional siting studies should be required for this plant due to it's current location and 
layout. Table 9-1 presents the existing and the initial phase design criteria. 

E:\epwu-psbleastside\32S4'<eponlchaptet9.doc\OSI27/97 9-I 



Table 9-1 Roberto R. Bustamante WWTP Initial Phase Design Data 
Item Existing Proposed 

Flow, mgd 
Average (ADF) 30 38.5 
Maximum Month (MMF) 39 50.0 
Peak Wet Weather (PWWF) 51.3 66.0 

Influent Characteristics, mg/1 
BODs 164" 180 
TSS 200" 200 
NH3 -N 15' 20 

Loadings, lbs/day 
BODs 

Average 41,000 57,800 
Max Month 53,300 68,200b 

TSS 
Average 50,000 64,200 
Max Month 65,052 86,000b 

NH3 -N 
Average 3,800 6,400 
Max Month 4,900 8,500 

Preliminary Treatment 
Mechanical Bar Screens 

Number 3 4 
Capacity, each, mgd 17.5 17.5 
Capacity, total 52.5 70.0 

Raw Sewage Pumping 
Number 4@ 13mgd, 6@ 13mgd, 

4@ 3.3mgd 2@3.3mgd 
Firm Capacity, mgd 52.1 71.6 

Grit Basins 
Number 3 4 
Volume, ff, each 9,900 9,900 
Detention time @ PWWF, mins 6.0< 9.6< 

Preaeration Basins 
Number 3 4 
Volume, ff, each 29,170 29,170 
Detention time @ ADF, mins 30c 31.2c 

Primary Treatment 
Primary Clarifiers 

Number 4 5 
Diameter 120 120 
Total surface area, ff 45,240 56,550 

E:\epwu-psbleastside\3 2S4 \report\chapter9 .doc\OS/27/97 9-2 



Table 9-1 Roberto R. Bustamante WWTP Initial Phase Design Data 
Item Existing Proposed 

Surface overflow rate, gpd/ ft' 
Average 660 680 
Maximum month 860 884 
PWFF 1139 1170 

Primary Sludge Pumping 
Number 6 8 
Capacity, gpm, each 180 180 

Secondary Treatment 
Activated Sludge Process 

Number of tanks 4 5 
Dimensions, each 

Length, ft 170 170 
Width, ft 90 90 
Depth, ft 15 15 
Volume, Mgal 1.77 1.77 

Maximum Month Operating Conditions 
SRT, days 5 6 
MLSS, in contact, mg/1 2,000 3,250 

No. of blowers(+ 1 standby) 4 5 
Blower capacity, each, scfm 27,000 27,000 
Air Requirements, scfm 

Maximum Month 44,900 84,500 
Peak Day 69,600 109,500 

Secondary Clarification 
Number of tanks 4 5 
Diameter, ft 140 140 
Total surface area, ff 61,752 76,965 
Number ofRAS Pumps ·6 8 
Return pump capacity, each, gpm 6,770 6,770 
Surface overflow rate, gpd/ ff 

Average 487 500 
Maximum Month 633 650 
PWWF 836 860 

Disinfection 
Chlorine Contact Basins 

Number 2 3 
Volume, total, ft3 92,000 138,000 
Detention time, min 

Average 34.7 38.5 
PWWF 20.3 22.5 

E:\epwu-psbleastside\32S4\repon\cllapter9.doc\OS/28/97 9-3 



Table 9-1 Roberto R. Bustamante WWTP Initial Phase Design Data 
Item Existing Proposed 

Effluent quality at Max Month, mg/1 
BOD5 4" 10 
TSS 6" 10 
NH3 -N 3.1 a 3 

Solids Handling 
Sludge Production 

Primary Sludge 
Maximum Month, lb/day 30,500 37,400 
Concentration, TS, percent 6.0 6.5 
Flow rate, gpd 61,000 69,000 

Waste Secondary Sludge 
Maximum Month, lb/day 36,500 37,400 
Concentration, mg!l 7,000 9,800 
Flow rate, gpd 625,000 500,400 

Gravity Belt Thickener 
Number of units 3 3 
Belt width, m 2.0 2.0 
Sludge concentration, percent 5.5 5.5 
Solids capture, percent 95 95 

Digester Feed at Max Month, gpd 137,000 155,400 
Anaerobic Digestion 

Number of tanks 2 3 
Diameter, ft 104 104 
Sidewater depth, ft 34 34 
Volume, each, ft3 288,825 288,825 
Hydraulic residence time at Max Month, 31.6 41.7 

days 
Digested sludge, lbs/day 37,800 44,800 

Belt Filter Press 
Number of units 4 4 
Belt width, m 2.2 2.2 
Operating units 3 3 
Hours operation 10 11 
Loading rate, lb/mlhr 677 677 
Sludge concentration, percent 20 20 
Dewatered cake at average flow cy/day 59 76 

a Based on 1995 Plant Data. 
b BOD Max Mo/Ave = 1.18; TSS Max Mo/Ave- 1.34; NH3 - N Max Mo/Ave = 1.32 using 

Haskell WWTP data. 
c Includes recycle flows of 4 percent of total flow. 

E:\epwu·psbleastside\3254\rq>crtlcbapter9.doc\05f28/97 9-4 



As outlined in Table 9-1, the Initial Phase expansion of the Bustamante WWTP would increase 
the rated capacity of the plant from 39-mgd to 50-mgd. All improvements are the same size as 
existing units except where noted. The 1 0-mgd expansion projected for 20 I 0 will consist of a 
second module of equal size, except where noted. 

Preliminary Treatment. The existing preliminary treatment system consists of three 
mechanical bar screens, eight raw sewage pumps of various sizes, three grit basins, and three 
preaeration basins. One additional bar screen, grit basin, and preaeration basin sized to match 
the existing facilities would be added in the Initial Phase. Additionally, raw sewage pumping 
facilities would need to be increased. Careful study of the means and methods to achieve the 
increased capacity would be required. For the purposes of this plan, it has been assumed that 
two of the existing 3.3-mgd pumps would be replaced by two 13.2-mgd units. Further 
improvements in Phase II would be sized to match existing facilities for ease of operations. 
Hydraulic evaluations would dictate the final design requirements for these facilities. 

Primary Treatment. Initial Phase improvements would increase the number of 
primary clarifiers from four to five and the number of primary sludge pumps from six to eight. 
Careful evaluation of the existing odor control system would be required to determine whether 
foul air from the new clarifier can be delivered to the existing units. 

Secondary Treatment. Expansion of the secondary treatment system requires 
additional tank capacity for the activated sludge process and secondary clarification and 
additional blower capacity to maintain the activated sludge process under projected loading 
conditions. Currently there are four aeration tanks, three operating blowers, and four secondary 
clarifiers. One new aeration tank, secondary clarifier, and blower of the same size as the 
existing units would be provided under the Initial Phase expansion. It should be noted that the 
system has been sized for mixed liquor levels of 3,200 mg/1. Also, sizing did not assume the 
use of an anoxic selector. 

Disinfection. A third chlorine contact tank would be necessary in order to maintain the 
required peak flow detention time. 

Solids Handling. The additional volume of a new digester constructed in the Initial 
Phase provides adequate detention times well beyond 2010. Desired operating times and 
existing equipment capacities would be evaluated to determine the size of gravity thickening 
and digested sludge dewatering units. 

Discharge Facilities. The effluent from the expanded Bustamante WWTP would be 
discharged to the Riverside Drain. No additional facilities are needed. 

New Reclamation Plant 

A 2-mgd liquid-stream only, reclamation plant has been recommended in the PSA to meet the 
demand for reuse water projected for a proposed golf course north oflH-10. It is proposed to 
function as a seasonal plant to eliminate the need for storage or the need for a discharge line for 

E:\epwu·psbleastside\3254\reponlchapocr9 .doc\05127 /97 9-5 



surplus effluent. The influent flow could be regulated at the RV Road diversion to maintain a 
constant flow at the plant, thus, reducing operations and maintenance costs due to adjusting 
process for fluctuating flow. Effluent criteria for the new plant was based on Type II reclaimed 
water standards. Golf courses irrigated when the public does not have access to the course are 
eligible for Type II reuse water (30 TAC 310.33). These regulations were published by 
TNRCC in draft form in 1996. 

Since the new reclamation plant would be sized to meet only the seasonal water requirements 
of a proposed golf course, its implementation is governed by demand. The size of the plant 
would be determined by the demand for reuse water in the area. For costing purposes, it was 
assumed that the plant would be online by 2002. 

Figure 9-2 presents a proposed layout of the new reclamation plant. Solids handling facilities 
would not be required at this plant. Solids would be discharged into the Bustamante WWTP 
collection system, thus centralizing solids handling at the Bustamante WWTP. Site dimensions 
were calculated to allow for future expansion. Further development of a plant site would be 
required. 

The layout of the reclamation plant was based on design criteria presented in Table 9-2. 
Influent quality was assumed to be the same as for the Bustamante WWTP. 

Table 9-2 Proposed Reclamation Plant Design Data 
Item Proposed 

Flow, mgd 
Average 2.0 
Peak, Wet Weather 3.4 

Influent Characteristics, mg/1' 
BODs 180 
TSS 200 
NH3 -N 20 

Loadings, lbs/day 
BODs 

Average 3,000 
Peak 5,100 

TSS 
Average 3,300 
Peak 5,700 

NH3 -N 
Average 330 
Peak 570 

E:\epwu·psbleastside\32S4\reportlchapter9.doc\OS/28/97 9-6 



Table 9-2 Proposed Reclamation Plant Design Data 
Item Proposed 

Primary Treatment 
Primary Clarifiers 

Number 2 
Diameter 40 
Total surface area, ft2 2,500 
Surface overflow rate, gpd/ ft2 

Average 800b 
Peak 1,360 

Secondary Treatment 
Activated Sludge Process 

Number of tanks 2 
Total Volume, fe 94,800 
Air Requirements, scfm 2,900 

Secondary Clarification 
Number of tanks 2 
Diameter, ft 50 

Total surface area, rr 4,200 
Surface overflow rate, gpd/ ft2 

Average 480b 
Peak 810 

Effluent Filters 
Number of Filters 2 
Total Surface Area, rr 560 
Filtration Rate, gpm/ ff 

Averaged 2.5 
Peak 4.25 

Disinfection 
Chlorine Contact Basins 

Number 2 
Volume, total, ft3 7580 
Detention time, min 

Average• 40.8 
PWWF 24 

Effluent Limits, mg/1 
BODs ro• 
TSS 1 s· 
NH3 -N sr 

• Assumed to be the same as Bustamante WWTP design data 
b 80 percent ofTNRCC design overflow rate (30 TAC 317.4.d.9). 
c From Northwest WWTP Expansion Operations and Maintenance Manual. 

E:\epwu·psbleastside\32S4'Rportlcbllptet9.doc\OS/28197 9-7 



d Haskell R. Street WWTP Process Upgrade Design Data. 
• Based on permit limits for Roberto R. Bustamante WWTP. 1NRCC permit no. 10408-010. 
r Based on permit limits for Northwest WWTP. National Pollutant Discharge Elimination 

System (NPDES) permit no. TX0087149. 

Figure 9-3 presents the final schematic layout of the recommended plan. Please note that the 
phasing of improvements to the MDI from Loop 375 to the Bustamante WWTP changed from 
what was shown for Alternative 2c (Figure 7-6). Modeling of the existing collection system 
revealed improvements to this area that were not reflected in Figure 7-6. 

COLLECTION SYSTEM IMPROVEMENTS 

An element of this study was to evaluate the existing Bustamante WWTP collection system 
capacity and the additional interceptors required to serve the PSA. Alternative 2c outlines only 
the improvements required to convey the wastewater flows generated in the PSA to the 
Bustamante plant. The existing collection system was modeled and evaluated separately. The 
results of that study can be found in the "Roberto R. Bustamante WWTP Service Area 
Modeling Report." 

Existing Collection System 

The existing Bustamante collection system was modeled using population projections for the 
years of 1996, 2005, 2015, and for buildout. Several areas of the collection system were 
identified as requiring improvements in the 20-year study period. The criteria for improvement 
was a peak flow that exceeded the capacity by 10 percent. Figure 9-4 presents the collection 
system improvement plan. Table 9-3 presents a summary of the improvements to existing 
collection system. The results shown are based on information available at the time of 
modeling. 

E:\epwu-psb\castside\3254\report\cbapterJ.doc\05/28/97 9-8 



Table 9-3 Summary of Improvements to Existing Collection System 
Year of Improvement Old Pipe Diameter, Total Length, feet 

inches 
1996 12 6686 

15 1391 
24 905 
33 5504 
36 551 
48 8237 

2005 21 181 
48 18303 

2015 12 372 
24 2169 
48 2601 

>2015 24 736 

Note: Summary of improvements highlighted in the Bustamante WWTP 
Collection System Modeling Report. 

Recommended improvement timing was based on flow projections for the existing Bustamante 
WWTP collection system. The addition of the PSA to the Bustamante service area would force 
the improvements to the Mesa Drain Interceptor system to be required earlier than the time 
periods shown in Table 9-3 and on Figure 9-4. This was accounted for in the schedule of 
improvements shown at the end of this chapter. 

Sections of the 48-inch Lower Valley, or Socorro, Interceptor (LVI) and the 48-inch MDI were 